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uta /To,

Cross Calibration Center
553, Sector 23, Faridabad - 121 005, Haryana

fesa/Sub : Testing of samples-reg.

Ted/Ref : Your letter no. Nil
Dated:

TeIed,

CIPET : INSTITUTE OF PETROCHEMICALS

TECHNOLOGY (IPT)

(Formerly Central Institute of Plastics Engineering & Technology)

Department of Chemicals & Petrochemicals
Ministry of Chemicals & Fertilizers, Govt. of India
Guindy, Chennai - 600 032.

Phone : 91-44-2225 4701 (6 Lines)

Fax : 91 - 44 - 22254707

E-mail : chennai@cipet.gov.in

Website : www.cipet.gov.in

fer/Date: 02-09-2021

FIA BHR eI RO A T e |

Please find enclosed herewith our Test Reportno. | 66439

dated 02-09-2021

(g,

T+ ST

Encl:1.a/a.

Remarks:
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e wieTor g/ TEST REPORT

Issued to : %% /Sl. No. 27861

Cross Calibration Center

f{qrd g / REPORT NO. :
553, Sector 23, Faridabad - 121 005, Haryana i 66439

fe /Date:  02-09-2021

Nil Pages............. Nos.  PartA,B,C &D
T / Customer Let. Ref :

YU UFE TR F SHER W RUe / TEST REPORT AS PER TEST STANDARD : Refer Part C

(9 - & /PART-A )
weW dfte @1 faawor / PARTICULARS OF SAMPLE SUBMITTED

I
.
y

&) A & 7@/ a) Name of the Sample . Plastic Ear Tags - as stated by the part

am) ¥ ww B # ardw/ b) Date of Receipt of sample - 04-08-2021

%) Ue/yr/3meR/aTt / ¢) Grade / variety / type / size / class

Nil
%) =ifs@ 7= / d) Declared value, If any : Nil
3)  ®E ¥./e)Code No. . Nil

%) @9 4. w fmfo ard@/ f) Batch No. and Date of Manufacture: N

=) W/ g) Quantity - 8 nos.
'Q) e = Of / h) Mode of Packing : Packed in enve|ope
¥) WY sk W & /i) Sealed or not : Not Sealed

3) =€ = ¥/ j) Any other information S

[ =m - =w/PART-B |
SREED gt/ SUPPLEMENTARY INFORMATIONS ‘
&) dfufem wearfeat ¥g W= / a) Reference to sampling procedure : Sampling not done by this lab

21080633

M) A FH e AU T wEEE TWES T oW qRomm e
b) Supporting documents for the measurement taken and result derived : Asgiven in Part C

3) weifym o ool # Fruffm & R whww dft ¥ w1 wRad
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard
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f&e / Date :

Test Duration; 05-08-2021 To 02-09-2021 [ 9T - T /PART-C ]

Thew 9RO / TEST RESULTS
S.no. Test Name Test Method / Unit Test Value Obtained
Standard
1 [Material Identifictation FTIR - Polyurethane
[ 2 JPull-out test - _kgf 28.08
Part-D REMARKS '

1. This Test report/Certificate is issued only for the samples submitted to CIPET

2. The Results stated above related only to the items tested.

3.The Quality of the subsequent production lot has to be ensured by the purchaser.

4. This report, in full or part, shall not be reproduced, published, advertised, used for any legal action, Unless prior permission
has been secured.

5. Selection of samples for individual test has been done in accordance with respective clauses of IS.

6. Details of test sub-contracted: Nil

***End Of Report****
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